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Issued To: 
 
 
 
 
 
 
 
 
 

Sample Description : GREENTECH UPVC PROFILE 
Sample Received Date : 13-01-2023 
Sample Drawn By           : Client 
Specification                : -- 
Test Requested : Titanium Oxide (TiO2), CALCIUM CARBONATE CONTENT 
Test Method : Refer to Attached Pages. 
Test Result : Refer to Attached Pages.                                                                                                                                                                                             

 
 

SAMPLE PICTURE 

 

  

M/s GREENTECH UPVC INDIA PVT. LTD. 
SY. NO. - 220-230, SAMPANBOLE VILLAGE, JAGANGUDA GP, 
SHAMIRPET MANDAL, MEDCHAL TELANGANA - 500078 
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I. Chemical 
              

CHEMICAL TEST                                                           Test performed on : 13-01-2023 to 16-01-2023 
 

Test Parameter Unit Result  Test Method 
 

Calcium Carbonate (as Caco₃) % 13.82 IS 5949 
 

Titanium (as Tio₂) % 6.05 IS 411 
 

       --------------End of Report------------------  
  

 

  
  Renu Sharma 
  TECHNICAL MANAGER 
  _____________________ 
  Authorised Signatory 

 

 


